@SERWCE PARTS LIST[eut54-00-0170

ALTERNATOR MOUNTING BASE  |*=** H 2,
Catalog No.| 4610 |seine. 443-1001 "'54-00-0180

ltem Part No. Req’d Description
1 42-20-0260 1 Mounting Base
2 23-81-0160 1 Reactor Assembly
4 6-55-1100 4 #10 - 32 Hex. Nut
5 43-33-0310 4 Vibration Dampener
6 06-75-0300 8 5/16 - 18 x 3/4 Lg. Hex. Hd. Capscrew
7 06-97-4100 9 5/16 Lockwasher
8 06-55-1980 9 5/16 - 18 Hex. Nut
9 43-33-0280 1 Vibration Dampener
10 45-88-5245 3 5/16 Flatwasher
1 06-97-4125 4 3/8 Lockwasher
12 06-75-0575 4 3/8 - 16 x 1} Lg. Hex. Hd. Capscrew
24 45-36-0535 1 Spacer

M’lW‘”KEE ELEMIH mﬂl E‘"’F, 13135 West Lisbon Road « Brookfield, Wisconsin 563005



